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Onderdelenlijst /Teileliste / parts list / liste de pieces E509

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E509
1 1 FuB-profil Vorderwand / baserail front 1195
2A 1 U-FuB-profil Vorderwand / U-baserail front wall 182
2B 1 L-baserail front wall 132
3 1 FuB-profil Ecke/ Baserail back corner 260
4 1 FuB-profil Ecke/ Baserail back corner 1298
8 6 10 FuB-profil Seitenwand / baserail side wall 1508
= 7 1 FuB-profil Hinterwand / Baseail back wall 1170
g 8 1 FuB-profil Ecke/ Baserail back corner 1298
i 9 1 FuB-profil Ecke/ Baserail back corner 1400
: 10 1 FupB-profil Hinterwand / Baserail back wall 1400
$ 11 1 FuB-profil Hinterwand / Baserail back wall 1400
@ 12 14 Pfosten / Collumn 2500
? 13 14 Dachsparre / Truss 2830
o 14 10 Kehlbalken / Brace 2009
-t, 16 5 Kehlbalk senkrecht / Verical brace centre 365
P 17 2 Torpfosten / Door post roll-up door 2793
@ 17A 2 Torpfosten klein / Door post reinforcement 250
8 18 1 Garagentor Stiiz / Horizontal beam roll-up door 2750
% 19 2 Pfosten Riichwand / Collumn back wall 2894
E 20 1 Tur-stiiz / walk door header 1061
(%] 21 24 Pfette /Purlin roof 3015
22 1 Tur Pfosten links / Door post left side 2764
23 1 Tur Pfosten rechts / Door post right side 2528
78 2 U-profiel Lauftiir / U-profile walk door 2130
79 2 Spanprofil Lauftiir / clamp walk door 2128
80 2 U-profil Lauftiir Oben-Unten / U-profile walk door top-bottom 1058
S1 14 Blechverkleidung Dach / Roof panel 2900
S2 4 Transparante Lichtplatte / light panel 1050
S3 4 Blechverkleidung Dach / Roof panel short 1900
g‘) S4 18 Blechverkleidung Seitenwand / Metal sheeting side wall 3080
_g S5 12 Blechverkleidung Hinterwand / Metal sheeting back wall 1950
D oo S6 1 Blechverkleidung Vorderwand / Metal sheeting front wall 2900
A_é ..% S7 8 Blechverkleidung Vorderseite / Metal sheeting front wall 1430
<1>J $ T1 6 Giebelblech / Gable trim 2050
_S = T2 6 Traufblech / eave trim 3100
© ﬁ T3 4 Ausseneckwinkel / cornertrim 2800
‘Dc 8 T4 3 Firstblech / Ridge cap 3150
c - T5 1 J-Profil / J-trim 1113
52 Ts 1 J-Profil / J-trim 2176
'g © T5 1 J-Profil / J-trim 3000
© © T6 3 L-Profil Tor / L-trim Roll-up door 3000
; ; BC 3 Butyl band 6mm 3000
" B1 12 Lasche / Bracket B1
E E B2 24 Lasche / Bracket B2
£ o B3 30 Lasche Kehlbalken / Bracket brace
= g B4 5 Lasche / Flat Bracket B4
B5 5 Winkelblech / Bracket B5
SC-A 1000 Bohrschraube+Dichtungscheibe/ seldrilling screw+rubber washer 5,5x25 25
c SC-B 300 Bohrschraube / Selfdrilling Screw 4.8x20 20
g %) SC-C 100 Bohrschraube / Selfdrilling Screw 4.8x25 25
= g SC-D 4 Linsenkopf Blechschraube / pan head screw 4.8x45 45
o© S SC-H 24 Bohrschraube / Selfdrilling Screw 5.5x19 BP3 19
'5 n FS-2 24 Schaumband Wand / Foam strip walls 900
v FS-1A 18 Schaumband diin / thin foam strip roof 1025
FS-1B 18 Schaumband / Foam strip roof 1025
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Onderdelenlijst /Teileliste / parts list / liste de pieces E509

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E509
8 g RD2 1 Rolltor / roll-up door Janus hxb 305x275
S o
= A LD2 1 Lauftiir / walk door hxb 210x97
BO-1 .
60 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M12x75
BO-2 . .
24 Flachrundschraube+Mutter+Scheibe/Carriage bolt+nut+washer M12x75
- BO-3 Zechskantschraube+Distanzhiilsen+Mutter+ Scheibe/Hexagon screw+spacer+nut+was M8x75
o 15
o
o BO-4 )
~ 20 Zechskantschraube+Mutter+Scheibe / Hexagon screw M8x75+nut+washer
o
% BO-5 10 Sechskantschraube+Scheibe/hexagon bolt +washer M5x25
@ BO-6 .
15 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M8x50
BO-7 10 Kafigmutter / Cage nut M5/1.2-1.6/H8.3x8.3
EAB 32 Durchsteckanker / anchor bolt M12x180 180
P1 4 Fischer UX-6x35 mm
GP 32 Erdndgel 25x1100mm / Earth anchor 25x1100mm 1100
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Onderdelenlijst /Teileliste / parts list / liste de pieces E512

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E512
1 1 FuB-profil Vorderwand / baserail front 1195
2A 1 U-FuB-profil Vorderwand / U-baserail front wall 182
2B 1 L-baserail front wall 132
3 1 FuB-profil Ecke/ Baserail back corner 260
4 1 FuB-profil Ecke/ Baserail back corner 1298
8 6 14 FuB-profil Seitenwand / baserail side wall 1508
= 7 1 FuB-profil Hinterwand / Baseail back wall 1170
g 8 1 FuB-profil Ecke/ Baserail back corner 1298
i 9 1 FuB-profil Ecke/ Baserail back corner 1400
: 10 1 FupB-profil Hinterwand / Baserail back wall 1400
$ 11 1 FuB-profil Hinterwand / Baserail back wall 1400
@ 12 18 Pfosten / Collumn 2500
? 13 18 Dachsparre / Truss 2830
o 14 14 Kehlbalken / Brace 2009
-t, 16 7 Kehlbalk senkrecht / Verical brace centre 365
P 17 2 Torpfosten / Door post roll-up door 2793
@ 17A 2 Torpfosten klein / Door post reinforcement 250
8 18 1 Garagentor Stiiz / Horizontal beam roll-up door 2750
% 19 2 Pfosten Riichwand / Collumn back wall 2894
E 20 1 Tur-stiiz / walk door header 1061
2] 21 32 Pfette /Purlin roof 3015
22 1 Tur Pfosten links / Door post left side 2764
23 1 Tur Pfosten rechts / Door post right side 2528
78 2 U-profiel Lauftiir / U-profile walk door 2130
79 2 Spanprofil Lauftiir / clamp walk door 2128
80 2 U-profil Lauftiir Oben-Unten / U-profile walk door top-bottom 1058
S1 18 Blechverkleidung Dach / Roof panel 2900
S2 6 Transparante Lichtplatte / light panel 1050
S3 Blechverkleidung Dach / Roof panel short 1900
g‘) S4 24 Blechverkleidung Seitenwand / Metal sheeting side wall 3080
_g S5 12 Blechverkleidung Hinterwand / Metal sheeting back wall 1950
D oo S6 1 Blechverkleidung Vorderwand / Metal sheeting front wall 2900
A_é ..% S7 8 Blechverkleidung Vorderseite / Metal sheeting front wall 1430
<1>J $ T1 6 Giebelblech / Gable trim 2050
_S = T2 8 Traufblech / eave trim 3100
© ﬁ T3 4 Ausseneckwinkel / cornertrim 2800
_Dc 9 T4 4 Firstblech / Ridge cap 3150
c - T5 1 J-Profil / J-trim 1113
52 Ts 1 J-Profil / J-trim 2176
'g © T5 1 J-Profil / J-trim 3000
© © T6 3 L-Profil Tor / L-trim Roll-up door 3000
; ; BC 6 Butyl band 6mm 3000
" B1 16 Lasche / Bracket B1
E E B2 32 Lasche / Bracket B2
=R B3 42 Lasche Kehlbalken / Bracket brace
= g B4 5 Lasche / Flat Bracket B4
B5 5 Winkelblech / Bracket B5
SC-A 1300 Bohrschraube+Dichtungscheibe/ seldrilling screw+rubber washer 5,5x25 25
c SC-B 400 Bohrschraube / Selfdrilling Screw 4.8x20 20
g wn SC-C 110 Bohrschraube / Selfdrilling Screw 4.8x25 25
= g SC-D 4 Linsenkopf Blechschraube / pan head screw 4.8x45 45
o© S SC-H 24 Bohrschraube / Selfdrilling Screw 5.5x19 BP3 19
'5 n FS-2 24 Schaumband Wand / Foam strip walls 900
v FS-1A 24 Schaumband diin / thin foam strip roof 1025
FS-1B 24 Schaumband / Foam strip roof 1025
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Onderdelenlijst /Teileliste / parts list / liste de pieces E512

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E512
8 g RD2 1 Rolltor / roll-up door Janus hxb 305x275
S o
= A LD2 1 Lauftiir / walk door hxb 210x97
BO-1 .
84 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M12x75
BO-2 . .
24 Flachrundschraube+Mutter+Scheibe/Carriage bolt+nut+washer M12x75
- BO-3 Zechskantschraube+Distanzhiilsen+Mutter+ Scheibe/Hexagon screw+spacer+nut+was M8x75
= 21
o
o BO-4 )
~ 28 Zechskantschraube+Mutter+Scheibe / Hexagon screw M8x75+nut+washer
o
% BO-5 10 Sechskantschraube+Scheibe/hexagon bolt +washer M5x25
@ BO-6 .
21 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M8x50
BO-7 10 Kafigmutter / Cage nut M5/1.2-1.6/H8.3x8.3
EAB 40 Durchsteckanker / anchor bolt M12x180 180
P1 4 Fischer UX-6x35 mm
GP 40 Erdndgel 25x1100mm / Earth anchor 25x1100mm 1100
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Onderdelenlijst /Teileliste / parts list / liste de pieces E515

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E515
1 1 FuB-profil Vorderwand / baserail front 1195
2A 1 U-FuB-profil Vorderwand / U-baserail front wall 182
2B 1 L-baserail front wall 132
3 1 FuB-profil Ecke/ Baserail back corner 260
4 1 FuB-profil Ecke/ Baserail back corner 1298
8 6 18 FuB-profil Seitenwand / baserail side wall 1508
= 7 1 FuB-profil Hinterwand / Baseail back wall 1170
g 8 1 FuB-profil Ecke/ Baserail back corner 1298
i 9 1 FuB-profil Ecke/ Baserail back corner 1400
: 10 1 FupB-profil Hinterwand / Baserail back wall 1400
$ 11 1 FuB-profil Hinterwand / Baserail back wall 1400
@ 12 22 Pfosten / Collumn 2500
? 13 22 Dachsparre / Truss 2830
o 14 18 Kehlbalken / Brace 2009
-t, 16 9 Kehlbalk senkrecht / Verical brace centre 365
P 17 2 Torpfosten / Door post roll-up door 2793
@ 17A 2 Torpfosten klein / Door post reinforcement 250
8 18 1 Garagentor Stiiz / Horizontal beam roll-up door 2750
% 19 2 Pfosten Riichwand / Collumn back wall 2894
E 20 1 Tur-stiiz / walk door header 1061
2] 21 40 Pfette /Purlin roof 3015
22 1 Tur Pfosten links / Door post left side 2764
23 1 Tur Pfosten rechts / Door post right side 2528
78 2 U-profiel Lauftiir / U-profile walk door 2130
79 2 Spanprofil Lauftiir / clamp walk door 2128
80 2 U-profil Lauftiir Oben-Unten / U-profile walk door top-bottom 1058
S1 22 Blechverkleidung Dach / Roof panel 2900
S2 8 Transparante Lichtplatte / light panel 1050
S3 8 Blechverkleidung Dach / Roof panel short 1900
g‘) S4 30 Blechverkleidung Seitenwand / Metal sheeting side wall 3080
_g S5 12 Blechverkleidung Hinterwand / Metal sheeting back wall 1950
D oo S6 1 Blechverkleidung Vorderwand / Metal sheeting front wall 2900
A_é ..% S7 Blechverkleidung Vorderseite / Metal sheeting front wall 1430
<1>J $ T1 6 Giebelblech / Gable trim 2050
_S = T2 10 Traufblech / eave trim 3100
© ﬁ T3 4 Ausseneckwinkel / cornertrim 2800
‘Dc 8 T4 5 Firstblech / Ridge cap 3150
c - T5 1 J-Profil / J-trim 1113
52 Ts 1 J-Profil / J-trim 2176
'g © T5 1 J-Profil / J-trim 3000
© © T6 3 L-Profil Tor / L-trim Roll-up door 3000
; ; BC 8 Butyl band 6mm 3000
" B1 20 Lasche / Bracket B1
E E B2 40 Lasche / Bracket B2
£ o B3 54 Lasche Kehlbalken / Bracket brace
= g B4 5 Lasche / Flat Bracket B4
B5 5 Winkelblech / Bracket B5
SC-A 1600 Bohrschraube+Dichtungscheibe/ seldrilling screw+rubber washer 5,5x25 25
c SC-B 500 Bohrschraube / Selfdrilling Screw 4.8x20 20
g wn SC-C 120 Bohrschraube / Selfdrilling Screw 4.8x25 25
= g SC-D 4 Linsenkopf Blechschraube / pan head screw 4.8x45 45
o© S SC-H 24 Bohrschraube / Selfdrilling Screw 5.5x19 BP3 19
'5 n FS-2 24 Schaumband Wand / Foam strip walls 900
n FS-1A 30 Schaumband diin / thin foam strip roof 1025
FS-1B 30 Schaumband / Foam strip roof 1025
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Onderdelenlijst /Teileliste / parts list / liste de pieces E515

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E515
8 g RD2 1 Rolltor / roll-up door Janus hxb 305x275
S o
= A LD2 1 Lauftiir / walk door hxb 210x97
BO-1 .
108 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M12x75
BO-2 . .
24 Flachrundschraube+Mutter+Scheibe/Carriage bolt+nut+washer M12x75
- BO-3 Zechskantschraube+Distanzhiilsen+Mutter+ Scheibe/Hexagon screw+spacer+nut+was M8x75
= 27
o
oM BO-4 .
~ 36 Zechskantschraube+Mutter+Scheibe / Hexagon screw M8x75+nut+washer
o
% BO-5 10 Sechskantschraube+Scheibe/hexagon bolt +washer M5x25
@ BO-6 .
27 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M8x50
BO-7 10 Kafigmutter / Cage nut M5/1.2-1.6/H8.3x8.3
EAB 48 Durchsteckanker / anchor bolt M12x180 180
P1 4 Fischer UX-6x35 mm
GP 48 Erdndgel 25x1100mm / Earth anchor 25x1100mm 1100
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Onderdelenlijst /Teileliste / parts list / liste de pieéces E518

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E518
1 1 FuB-profil Vorderwand / baserail front 1195
2A 1 U-FuB-profil Vorderwand / U-baserail front wall 182
2B 1 L-baserail front wall 132
3 1 FuB-profil Ecke/ Baserail back corner 260
4 1 FuB-profil Ecke/ Baserail back corner 1298
8 6 22 FuB-profil Seitenwand / baserail side wall 1508
= 7 1 FuB-profil Hinterwand / Baseail back wall 1170
g 8 1 FuB-profil Ecke/ Baserail back corner 1298
i 9 1 FuB-profil Ecke/ Baserail back corner 1400
: 10 1 FupB-profil Hinterwand / Baserail back wall 1400
$ 11 1 FuB-profil Hinterwand / Baserail back wall 1400
@ 12 26 Pfosten / Collumn 2500
? 13 26 Dachsparre / Truss 2830
o 14 22 Kehlbalken / Brace 2009
-t, 16 11 Kehlbalk senkrecht / Verical brace centre 365
P 17 2 Torpfosten / Door post roll-up door 2793
@ 17A 2 Torpfosten klein / Door post reinforcement 250
8 18 1 Garagentor Stiiz / Horizontal beam roll-up door 2750
% 19 2 Pfosten Riichwand / Collumn back wall 2894
E 20 1 Tur-stiiz / walk door header 1061
2] 21 48 Pfette /Purlin roof 3015
22 1 Tur Pfosten links / Door post left side 2764
23 1 Tur Pfosten rechts / Door post right side 2528
78 2 U-profiel Lauftiir / U-profile walk door 2130
79 2 Spanprofil Lauftiir / clamp walk door 2128
80 2 U-profil Lauftiir Oben-Unten / U-profile walk door top-bottom 1058
S1 26 Blechverkleidung Dach / Roof panel 2900
S2 10 Transparante Lichtplatte / light panel 1050
S3 10 Blechverkleidung Dach / Roof panel short 1900
g‘) S4 36 Blechverkleidung Seitenwand / Metal sheeting side wall 3080
_g S5 12 Blechverkleidung Hinterwand / Metal sheeting back wall 1950
D oo S6 1 Blechverkleidung Vorderwand / Metal sheeting front wall 2900
A_é ..% S7 Blechverkleidung Vorderseite / Metal sheeting front wall 1430
<1>J $ T1 6 Giebelblech / Gable trim 2050
_S = T2 12 Traufblech / eave trim 3100
© ﬁ T3 4 Ausseneckwinkel / cornertrim 2800
‘Dc 8 T4 6 Firstblech / Ridge cap 3150
c - T5 1 J-Profil / J-trim 1113
52 Ts 1 J-Profil / J-trim 2176
'g © T5 1 J-Profil / J-trim 3000
© © T6 3 L-Profil Tor / L-trim Roll-up door 3000
== BC 10 Butyl band 6mm 3000
" B1 24 Lasche / Bracket B1
E E B2 48 Lasche / Bracket B2
£ o B3 66 Lasche Kehlbalken / Bracket brace
= g B4 5 Lasche / Flat Bracket B4
B5 5 Winkelblech / Bracket B5
SC-A 1900 Bohrschraube+Dichtungscheibe/ seldrilling screw+rubber washer 5,5x25 25
c SC-B 600 Bohrschraube / Selfdrilling Screw 4.8x20 20
g %) SC-C 130 Bohrschraube / Selfdrilling Screw 4.8x25 25
= g SC-D 4 Linsenkopf Blechschraube / pan head screw 4.8x45 45
o© S SC-H 24 Bohrschraube / Selfdrilling Screw 5.5x19 BP3 19
'5 n FS-2 24 Schaumband Wand / Foam strip walls 900
n FS-1A 36 Schaumband diin / thin foam strip roof 1025
FS-1B 36 Schaumband / Foam strip roof 1025
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Onderdelenlijst /Teileliste / parts list / liste de pieéces E518

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E518
8 g RD2 1 Rolltor / roll-up door Janus hxb 305x275
S o
= A LD2 1 Lauftiir / walk door hxb 210x97
BO-1 .
132 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M12x75
BO-2 . .
24 Flachrundschraube+Mutter+Scheibe/Carriage bolt+nut+washer M12x75
- BO-3 Zechskantschraube+Distanzhiilsen+Mutter+ Scheibe/Hexagon screw+spacer+nut+was M8x75
= 33
o
oM BO-4 .
~ a4 Zechskantschraube+Mutter+Scheibe / Hexagon screw M8x75+nut+washer
o
% BO-5 10 Sechskantschraube+Scheibe/hexagon bolt +washer M5x25
@ BO-6 .
33 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M8x50
BO-7 10 Kafigmutter / Cage nut M5/1.2-1.6/H8.3x8.3
EAB 56 Durchsteckanker / anchor bolt M12x180 180
P1 4 Fischer UX-6x35 mm
GP 56 Erdndgel 25x1100mm / Earth anchor 25x1100mm 1100
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Onderdelenlijst /Teileliste / parts list / liste de pieces E521

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E521
1 1 FuB-profil Vorderwand / baserail front 1195
2A 1 U-FuB-profil Vorderwand / U-baserail front wall 182
2B 1 L-baserail front wall 132
3 1 FuB-profil Ecke/ Baserail back corner 260
4 1 FuB-profil Ecke/ Baserail back corner 1298
8 6 26 FuB-profil Seitenwand / baserail side wall 1508
= 7 1 FuB-profil Hinterwand / Baseail back wall 1170
g 8 1 FuB-profil Ecke/ Baserail back corner 1298
i 9 1 FuB-profil Ecke/ Baserail back corner 1400
: 10 1 FupB-profil Hinterwand / Baserail back wall 1400
$ 11 1 FuB-profil Hinterwand / Baserail back wall 1400
@ 12 30 Pfosten / Collumn 2500
? 13 30 Dachsparre / Truss 2830
o 14 26 Kehlbalken / Brace 2009
-t, 16 13 Kehlbalk senkrecht / Verical brace centre 365
P 17 2 Torpfosten / Door post roll-up door 2793
@ 17A 2 Torpfosten klein / Door post reinforcement 250
8 18 1 Garagentor Stiiz / Horizontal beam roll-up door 2750
% 19 2 Pfosten Riichwand / Collumn back wall 2894
E 20 1 Tur-stiiz / walk door header 1061
2] 21 56 Pfette /Purlin roof 3015
22 1 Tur Pfosten links / Door post left side 2764
23 1 Tur Pfosten rechts / Door post right side 2528
78 2 U-profiel Lauftiir / U-profile walk door 2130
79 2 Spanprofil Lauftiir / clamp walk door 2128
80 2 U-profil Lauftiir Oben-Unten / U-profile walk door top-bottom 1058
S1 30 Blechverkleidung Dach / Roof panel 2900
S2 12 Transparante Lichtplatte / light panel 1050
S3 12 Blechverkleidung Dach / Roof panel short 1900
g‘) S4 42 Blechverkleidung Seitenwand / Metal sheeting side wall 3080
_g S5 12 Blechverkleidung Hinterwand / Metal sheeting back wall 1950
D oo S6 1 Blechverkleidung Vorderwand / Metal sheeting front wall 2900
A_é ..% S7 Blechverkleidung Vorderseite / Metal sheeting front wall 1430
<1>J $ T1 6 Giebelblech / Gable trim 2050
_S = T2 14 Traufblech / eave trim 3100
© ﬁ T3 4 Ausseneckwinkel / cornertrim 2800
_Dc 9 T4 7 Firstblech / Ridge cap 3150
c - T5 1 J-Profil / J-trim 1113
52 Ts 1 J-Profil / J-trim 2176
'g © T5 1 J-Profil / J-trim 3000
© © T6 3 L-Profil Tor / L-trim Roll-up door 3000
== BC 12 Butyl band 6mm 3000
" B1 28 Lasche / Bracket B1
E E B2 56 Lasche / Bracket B2
£ o B3 78 Lasche Kehlbalken / Bracket brace
= g B4 5 Lasche / Flat Bracket B4
B5 5 Winkelblech / Bracket B5
SC-A 2200 Bohrschraube+Dichtungscheibe/ seldrilling screw+rubber washer 5,5x25 25
c SC-B 700 Bohrschraube / Selfdrilling Screw 4.8x20 20
g wn SC-C 140 Bohrschraube / Selfdrilling Screw 4.8x25 25
= g SC-D 4 Linsenkopf Blechschraube / pan head screw 4.8x45 45
o© S SC-H 24 Bohrschraube / Selfdrilling Screw 5.5x19 BP3 19
'5 n FS-2 24 Schaumband Wand / Foam strip walls 900
v FS-1A 42 Schaumband diin / thin foam strip roof 1025
FS-1B 42 Schaumband / Foam strip roof 1025
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Onderdelenlijst /Teileliste / parts list / liste de pieces E521

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E521
8 g RD2 1 Rolltor / roll-up door Janus hxb 305x275
S o
= A LD2 1 Lauftiir / walk door hxb 210x97
BO-1 .
156 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M12x75
BO-2 . .
24 Flachrundschraube+Mutter+Scheibe/Carriage bolt+nut+washer M12x75
- BO-3 Zechskantschraube+Distanzhiilsen+Mutter+ Scheibe/Hexagon screw+spacer+nut+was M8x75
= 39
o
o BO-4 )
~ 52 Zechskantschraube+Mutter+Scheibe / Hexagon screw M8x75+nut+washer
o
% BO-5 10 Sechskantschraube+Scheibe/hexagon bolt +washer M5x25
@ BO-6 .
39 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M8x50
BO-7 10 Kafigmutter / Cage nut M5/1.2-1.6/H8.3x8.3
EAB 64 Durchsteckanker / anchor bolt M12x180 180
P1 4 Fischer UX-6x35 mm
GP 64 Erdndgel 25x1100mm / Earth anchor 25x1100mm 1100
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Onderdelenlijst /Teileliste / parts list / liste de pieéces E524

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E524
1 1 FuB-profil Vorderwand / baserail front 1195
2A 1 U-FuB-profil Vorderwand / U-baserail front wall 182
2B 1 L-baserail front wall 132
3 1 FuB-profil Ecke/ Baserail back corner 260
4 1 FuB-profil Ecke/ Baserail back corner 1298
8 6 30 FuB-profil Seitenwand / baserail side wall 1508
= 7 1 FuB-profil Hinterwand / Baseail back wall 1170
g 8 1 FuB-profil Ecke/ Baserail back corner 1298
i 9 1 FuB-profil Ecke/ Baserail back corner 1400
: 10 1 FupB-profil Hinterwand / Baserail back wall 1400
$ 11 1 FuB-profil Hinterwand / Baserail back wall 1400
@ 12 34 Pfosten / Collumn 2500
? 13 34 Dachsparre / Truss 2830
o 14 30 Kehlbalken / Brace 2009
-t, 16 15 Kehlbalk senkrecht / Verical brace centre 365
P 17 2 Torpfosten / Door post roll-up door 2793
@ 17A 2 Torpfosten klein / Door post reinforcement 250
8 18 1 Garagentor Stiiz / Horizontal beam roll-up door 2750
% 19 2 Pfosten Riichwand / Collumn back wall 2894
E 20 1 Tur-stiiz / walk door header 1061
2] 21 64 Pfette /Purlin roof 3015
22 1 Tur Pfosten links / Door post left side 2764
23 1 Tur Pfosten rechts / Door post right side 2528
78 2 U-profiel Lauftiir / U-profile walk door 2130
79 2 Spanprofil Lauftiir / clamp walk door 2128
80 2 U-profil Lauftiir Oben-Unten / U-profile walk door top-bottom 1058
S1 34 Blechverkleidung Dach / Roof panel 2900
S2 14 Transparante Lichtplatte / light panel 1050
S3 14 Blechverkleidung Dach / Roof panel short 1900
g‘) S4 48 Blechverkleidung Seitenwand / Metal sheeting side wall 3080
_g S5 12 Blechverkleidung Hinterwand / Metal sheeting back wall 1950
D oo S6 1 Blechverkleidung Vorderwand / Metal sheeting front wall 2900
A_é ..% S7 Blechverkleidung Vorderseite / Metal sheeting front wall 1430
<1>J $ T1 6 Giebelblech / Gable trim 2050
_S = T2 16 Traufblech / eave trim 3100
© ﬁ T3 4 Ausseneckwinkel / cornertrim 2800
‘Dc 8 T4 8 Firstblech / Ridge cap 3150
c - T5 1 J-Profil / J-trim 1113
52 Ts 1 J-Profil / J-trim 2176
'g © T5 1 J-Profil / J-trim 3000
© © T6 3 L-Profil Tor / L-trim Roll-up door 3000
== BC 14 Butyl band 6mm 3000
" B1 32 Lasche / Bracket B1
E E B2 64 Lasche / Bracket B2
£ o B3 90 Lasche Kehlbalken / Bracket brace
= g B4 5 Lasche / Flat Bracket B4
B5 5 Winkelblech / Bracket B5
SC-A 2500 Bohrschraube+Dichtungscheibe/ seldrilling screw+rubber washer 5,5x25 25
c SC-B 800 Bohrschraube / Selfdrilling Screw 4.8x20 20
g %) SC-C 150 Bohrschraube / Selfdrilling Screw 4.8x25 25
= g SC-D 4 Linsenkopf Blechschraube / pan head screw 4.8x45 45
o© S SC-H 24 Bohrschraube / Selfdrilling Screw 5.5x19 BP3 19
'5 n FS-2 24 Schaumband Wand / Foam strip walls 900
n FS-1A 48 Schaumband diin / thin foam strip roof 1025
FS-1B 48 Schaumband / Foam strip roof 1025
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Onderdelenlijst /Teileliste / parts list / liste de pieéces E524

Teil: Zahl: Umschreibung: Lange:
Part: Qty.: Description:" Length:
E524
8 g RD2 1 Rolltor / roll-up door Janus hxb 305x275
S o
= A LD2 1 Lauftiir / walk door hxb 210x97
BO-1 .
180 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M12x75
BO-2 . .
24 Flachrundschraube+Mutter+Scheibe/Carriage bolt+nut+washer M12x75
- BO-3 Zechskantschraube+Distanzhiilsen+Mutter+ Scheibe/Hexagon screw+spacer+nut+was M8x75
o 45
o
o BO-4 )
~ 60 Zechskantschraube+Mutter+Scheibe / Hexagon screw M8x75+nut+washer
©
% BO-5 10 Sechskantschraube+Scheibe/hexagon bolt +washer M5x25
@ BO-6 .
45 Zechskantschraube+Mutter+Scheibe/Hexagon screw+nut+washer M8x50
BO-7 10 Kafigmutter / Cage nut M5/1.2-1.6/H8.3x8.3
EAB 72 Durchsteckanker / anchor bolt M12x180 180
P1 4 Fischer UX-6x35 mm
GP 72 Erdndgel 25x1100mm / Earth anchor 25x1100mm 1100
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HE KROFTMAN I & & 5 2

Loods/Lagerhallen/Storage building/Hangar de stockage

Kroftman E500

(E509, E512, E515, E518, E521, E524)

Montage handleiding staalconstructie

Montage Anleitung Stahlkonstruktion

Assembly manual steel construction
Manuel de montage construction en acier

V & & &
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Aussenmasse markieren
Mark outside dimensions
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Teil / Part: 6
E509 5x
E512 7x
E515 9x
E518 11x
E521 13x
E524 15x

2A

28

2B



Teil / Part: 6
E509 5x
E512 7x
E515 9x
E518 11x
\@ E521 13x

E524 15x

29



12mm
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EAB / GP

EAB / GP

31



R 061.00 mm
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Klrzen fur Traufhohe 2400
Alle Senkrechte Teilen
A=-400mm

Shorten for gutter height 2400
All vertical placed parts
A=-400mm

33

T
qﬂ b

Schneiden
Cut




BO-2
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- 3 scB
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ES09 5x
ES512 7x
E515 9x
E518 11x
E521 13x
E524 15x
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SC-B

G:

E509 5x
E512 7x
E515 9x
E518 11x
E521 13x
| E524 15x
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2650

Mit elektro Antrieb 2630
With electro motor 2630
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17A

17

18

mit Elektro Antrieb 2630 2 6 5 O

with electro motor 2630
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SC-B

SC-B

17A
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SC-B

6X
8
B5
SC-B
6Xx
17 18



SC-B_L
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3x Nur in B2
3x Only in B2
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Use: SC-D+P1 or N6x60
Verwenden Sie: SC-D+P1 oder N6x60

Y



A

LD2

#2 79
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HE KROFTMAN I & & 5 2

Loods/Lagerhallen/Storage building/Hangar de stockage

Kroftman E500

(E509, E512, E515, E518, E521, E524)

Montage handleiding beplating
Montage Anleitung Blechverkleidung
Assembly manual metal sheeting
Manuel de montage de la tole

V & & &
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SC-A
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SC-A
14x
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Distanz +/- 1000mm
Pitch +/- 1000mm
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FS-1B
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#3
S1+FS-1B

#H2

S1+FS-1B

#1
S1+FS-1B
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#3
S3+FS-1B

SC-A
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#1

S2+FS-1B
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2X

#1 T1
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N SC-A

SC-A
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SC-A
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RD2 1
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Klrzen von das Tor
Shortening of the garage door

LOAO00106-12 91



Kirzen flr Traufhdhe 2800
A = -400 B = 400
Kirzen fur Traufhdhe 2400
A = -800 B = 800

Shorten for gutter height 2800
A = -400 B = 400
Shorten for gutter height 2400
A = -800 B = 800

B mm

Rolltor montieren
Installing theroll-up door

92 LOA00106-12



HE KROFTMAN HNNNNY & & 5 a8

Loods/Lagerhallen/Storage building/Hangar de stockage

Kroftman E500

(E509, E512, E515, E518, E521, E524)

Montage van de regengoten
Montage der Regenrinnen
Mounting the rain gutters

Montage des gouttieres

93



HANG GUTTER

Hang gutters are available in dimensions 125mm and in 2 different.

HANG GUTTER 1 GUTTER JOINT
Diameter | 125 Diameter | 125

COMPACT BRACKET
Diameter ‘ 125

e 4,.8%25

HOPPER HEAD
Diameter | 125/90

UNIVERSAL GUTTER END ‘ PIPE BRACKET (WOOD)
Diameter | 125 \ Diameter | 90
s \ (e
i = =
OUTLET SHOE
Diameter | 90
DOWNPIPE

Diameter | 90
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Mounting Instructions

Tools Estimating quantities

Areco’s Rainwater system is constructed so that installation is The amount of guttering, rainwater pipes and accessories needed will vary

easy. The tools you will need are: pliers, hammer, screwdriver, depending on your house. Calculate on the basis that each drainpipe can

hacksaw, tape measure and string. If you need a tool to bend the cope with a maximum gutter length of 12 m. Fascia brackets should be

brackets you can hire one from your builders’ yard. mounted so that the guttering falls towards the drainpipe. Bracket
spacings should not exceed 600 mm, with a fall of 5 mm per metre. The

Sawing and cutting dimensions of the guttering and drainpipes should be chosen according to

Use a hacksaw when sawing rainwater pipes and guttering. the surface area of the roof.

Curve shears must not be used because swarf and the heat

from the disc can damage the sheet metal’s outer layer and ® Roof size up to c. 50 m? (drainage area): guttering and pipe dimensions 125/75 mm

galvanised surface. ® Roof size c. 50-100 m? (drainage area): guttering and pipe dimensions 125/90 mm

e For larger surfaces guttering and pipes with dimensions 150/100 mm are available

m

[
Roof lengths up to 12 metres Roof lengths up to 24 metres = 2 drainpipes
=1 drainpipe c00 oo | 600 | 500 600 600 600 |

1 N o e e e e e e e e e e B B e R e A e R

e e e 4 54 32112345 =»
Decide in which direction the gutter is to fall. Choose Choose which bracket you will use. Begin to fix the brackets 1-1 ¢. 300 mm
which bracket you will use. Fix the first and last bracket c. from the middle and fall in both directions. The last bracket should be fixed
10 cm from the edge of the roof. Other brackets should be ¢. 10 cm from the edge of the roof. The other brackets should be fixed with
fixed with 600 mm centres (see sketch). Fall 5 mm/metre. 600 mm centres (see sketch). Fall 5 mm/metre. Fix the brackets with screws
Fix the brackets with screws or ring shank nails. or ring shank nails.

Compact bracket

Securing to fascia board

Compact brackets or short iron brackets are fixed to the fascia board. If this

is angled use adjustable bracket. With roof lengths up to 12 metres fit the

first and last bracket c. 10 cm in from the edge of the roof. Fall 5 mm per metre.
Attach a string to the underside of the first bracket (see arrow).

Attach the string to the last bracket, check that it's taut and the fall is correct.
Use the taut string to help you fix the other brackets with 600 mm centres.
With roof lengths longer than 12 metres start fitting from the centre.

Compact bracket

Fascia bracket

Securing to lathes

Medium/long brackets must be bent so that the gutter has a fall. Line
up all the brackets you will need. Draw a line over across all the brackets
where they should be bent (arrow 1). Measure from the line on the last
bracket so that the fall will be 5 mm/metre. Mark a new line (arrow 2).
Bend the brackets according to this line.
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Mounting Instructions

Place the gutter in the brackets,
press down the front of the
gutter on the brackets and bend
the tab over. Then push the
gutter down so that it is resting
on the bracket and bend the
second tab over.

Mark on the gutter where the

drainpipe is to be placed. S

aw

two angled cuts so that you
make an opening of c. 10 cm.

Bend the edges of the hole

down slightly so that the water

can run into the drainpipe.

The stopend is combined, for both left and right attachment.
Bend off the ear and round, according to the etched line in the
stopend, on the side you are not going to fit it (see sketch).

\ 4 2 _
) 4
wﬁ
>

Vg

Bend the union clip slightly
outwards before fitting. Then
place at least two strings of
strip sealant along the whole
of the rubber seal that is
placed in the union clip.

Push the gutters towards each
other and put a little joint seal
above and below the joint.

Fold up a c. 4 cm long flap along the back edge of the lower gutter.
Place joint sealant according to the dotted lines and push in the
upper gutter in the lower according to the picture. Fold down the
upper gutter in the lower, fold over the flap and push together so

that both gutters are locked in place.

When quick bracket is
used the gutter's front
edge should be pushed
into the hook. Then the
gutter should be pressed
down so that it locks
under the notch in the
back of the bracket.

Press the folded edge of the
running outlet into the front
edge of the gutter. Then move
the running outlet down towards
the back of the gutter. Bend the
outlet's tabs over the back of the
gutter so that it locks in place.

Place joint sealant according to the dotted line. Attach strip sealant
on the stopend. Position the stopend in c. 2 cm in the front edge of
the gutter, turn it down into the gutter and push it completely in.

ant

96

Continue by fastening the union
clip over the back edge of the
gutter (1) (see previous picture
also) and then over the front
edge of the gutter (2) (round).

L

L

Then push the union clip
together with your hand
(1) so that it is in contact
with the gutter. Then fold
over the tab so that it is
locked in place (2).




Mounting Instructions

4. Aspout is fitted when

the

drainpipe is not attached to the
drain system. Use screws or rivets
when you fit the spout to the

drainpipe.

B [ smmf]

O
qus &3] <l

B

Sf) e

The dlip is fitted c. 10 cm under the lower

angle. The distance between clips should not

be greater than 2 metres. The clip is locked in

place with a wedge (wedge's broad side downwards).
Hammer the wedge into place with a hammer and

wooden block. Clips are available for both timber
and stone walls. In stone or brick walls holes should
be pre-drilled for attaching the clips (drill in the mortar).

Fit the pipe details on to the drainpipe
and attach to the running outlet. Check that %

the pipe is straight.

.
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